POSEIDON PE

Spare parts




Nilfisk-ALTO POSEIDON PE - Apr. 2007

Chassis and motor

Pos. | No. Description 2-31PE | 3-36PE | 5-47PE | 5-53PE | 5-67PE
1 301000803 Plate 2 2 2 2 2
2 301000806 Front Handle Clamp 1 1 1 1 1
3 909100147 Screw 4x12 3 3 3 3 3
4 106162676 Base Frame 1 1 1 1 1
5 909100187 Screw 4x25 5 5 5 5 5
6 301000805 Rear Handle Clamp 1 1 1 1 1
7 301000808 Holder 1 1 1 1 1
8 909100149 Screw 5x50 2 2 2 2 2
9 106162728 Driveing handle 1 1 1 1 1
10 2004265 Hub Cap Compl. 2 2 2 2 2
1 102013555 Wheel 2 2 2 2 2
12 2766 Washer 6,4x1,6 2 2 2 2 2
13 11619 Hexagon Nut M6 2 2 2 2 2
14 104601167 Buffer @39x32 1 1 1 1 1
15 1801182 Serrated Lock Washer M8 1 1 1 1 1
16 1810266 Set screw M8x12 1 1 1 1 1
17 301000774 Holder 1 1 1 1 1
18 17749 Screw M6x45 2 2 2 2 2
19 103822153 Motor GC 160 1
19 103822154 Motor GX 160 1
19 103822155 Motor GX 270 1
19 103822156 Motor GX 340 1
19 103822157 Motor GX 390 1
20 106162748 Shackle, welded 1 1 1 1 1
21 1809920 Nut M8 2 2 2 2 2
22 24319 Screw M10x35 4 4 4 4 4
23 1800317 Washer M10 8 8 8 8 8
24 8952 Nut M10 4 4 4 4 4
25 104601173 Plug 2 2 2 2 2
26 4000279 Star handle 2 2 2 2 2
27 | 106162744 Spacing bush 2 2 2 2 2
28 101814796 Screw hex. socket head M6x50 2 2 2 2 2

2




Gerni POSEIDON PE - Mar. 2007

BN

Pos. | No. Description 5-67PE
1 103822157 Motor GX 390 1
2 301000808 Holder 2
3 909100149 Screw 5x50 4
4 106162773 Chassis 1
5 102013555 Wheel 2
6 1803873 Lock ring @25 2
7 2011062 Hub cap 2
8 102013563 Wheel (turn) 2
9 1800507 Screw M10x40 2
10 1801257 Lock nut M10 2
11 1800317 Washer M10 4
12 1801240 Vibration damper 4
13 1801257 Lock nut M10 4
14 106162770 Motor plate 1




Gerni POSEIDON PE - Mar. 2007

2-31PE

Pos. | No. Description 2-31PE
- 102202525 Pump 2-31PE 1
1 301002576 Cap 1/8” 1
2 301002544 Plug 3
3 3002045 O-ring 3
4 301002562 Valve kit 1
5 106162555 Knob 1
6 106162552 Regulationvalve compl. 1
7 106162562 Valve seat kit 1
8 106162571 Cylinder head @14 1
9 301002577 Plug 1
10 1814634 Screw M8x50 4
11 106162556 Check valve kit 1
12 106162572 Injector body kit 1
13 106162558 Chemical coupling kit 1
14 106162577 Piston seal kit 1
15 106162567 Suction valve plug kit 3
16 106162692 Filter housing 1
17 62600 Filter 1
18 61369 Inlet coupling 1
19 106162696 Nipple M22x1.5 - 3/8" 1
20 1801075 Sealing washer 1
21 1600493 Outlet coupling 1

22 106162698 QOil filling cap 1
23 106162597 Pump crankcase 1
24 106162577 Piston seal kit 1
25 106162598 Piston kit, @14 1
26 106162599 Pump seal kit 1
27 106162887 Screw M8x20 1
28 301002557 Thrust bearing 1
29 909100431 O-ring@3x85 1

4




Gerni POSEIDON PE - Mar. 2007

45Nm
Loctite 243

25Nm

73

- 21
— Loctite 243 ,
72

Loctite 243 |, tite 243 J’?o—x
66

L
76 G9—a

Loctite 243 56

5“@ ._'.;. > o1 o
\% .59 58 57, /,,//%%
8 25Nm-Loctite 243

Iﬁ? i 7‘8 103440
90

7
o 25Nm 36 37 38 39

Loctite 243
92 L @5 N
93
1014
9 \@ 33 3
8 \\
wod | @'}‘
10— N 104 4 ——18
! 20
63 62 y,

8

J? N

3 6= 1024
5_

L_@

105 4

37 38 39
$
Pos. | No. Description 3-36PE
- 102202526 Pump 3-36PE 1
1 301002576 Cap 1/8” 1
2 9543 Screw M8x55 UNI 5931-8.8 4
3 use 301002562 | Suct./Del. Valve Ass.y kit 6
4 in kit 301002562 | O-Ring @1,78x12,42 NBR 70 Sh 6
5 in kit 301002562 | Valve Seat 6
6 in kit 301002562 | Suct./Del. Valve 6
7 in kit 301002562 | Spring 6
8 in kit 301002562 | Suct./Del. Valve Cage 6
9 301002574 Spacer 2
10 3002045 O-Ring @1,78x17,17 NBR 70 Sh 6
11 301002544 Plug 6
12 106162552 Regulation Valve Ass.y 180 bar 1
13 106162554 Knob 1
14 in kit 106162552 | Stop Adjustable Nut M4x4 DIN 7985-4.8 ZB 1
15 in kit 106162552 | Ring Nut 1
16 106162877 Spring (Wire @3,25) @12,6x41,0 1
17 in kit 106162552 | Bushing 1
18 106162878 Spring Spacer 1
19 in kit 106162552 | Piston Rod 1
20 in kit 106162552 | O-Ring @1,88X8 NBR 80 Sh 1
21 in kit 106162552 | Spring Spacer 1
22 in kit 106162552 | Bushing 1
23 in kit 106162552 | O-Ring @1,78x17,17 NBR 70 Sh 1

|
45 44 43 42




Gerni POSEIDON PE - Mar. 2007

1004

45Nm
Loctite 243

3-36PE

|
45 44 43 42

88

25Nm

103 4

o G s
P

104 4 —18

105 4

1024
37 38 39
Pos. | No. Description 3-36PE
24 in kit 106162552 | O-Ring &1,78x6,07 NBR 70 Sh 1
25 in kit 106162552 | Ring 1
26 in kit 106162552 | O-Ring &1,78x14 NBR 70 Sh 1
27 in kit 106162552 | Ring 1
28 in kit 106162552 | Unloader Ball 1
29 in kit 106162562 | Valve Seat 1,78x8,73 1
30 in kit 106162562 | O-Ring &1,78x8,73 NBR 70 Sh 1
31 106162562 Valve Seat Kit 1
32 in kit 301002561 | O-Ring &1,78x25,12 NBR 70 Sh 3
33 in kit 301002561 | Packing @14 3
34 106162879 Oil Seal 3
35 301002585 Oil Indicator 1
36 106162880 Spring 3
37 in kit 106162881 | Piston 3
38 in kit 106162881 | Ring 3
39 in kit 106162881 | Ring 914 3
40 106162550 O-Ring @2,62x20,24 NBR 70 Sh 1
41 106162882 Plug G3/8 1
42 106162883 Support 1
43 106162884 Oil Seal 40x55x7 1
44 909100435 O-Ring @3x92 NBR 70 Sh 1
45 106162885 Hollow Shaft 3/4” 1
46 106162886 Ball Bearing 40x80x20 1
47 301002556 Eccentric Shaft 10°30' 1

6




Gerni POSEIDON PE - Mar. 2007

3-36PE

45Nm
Loctite 243

|
45 a8 43 2 [0 g0

25Nm

73

g

\ Loctite 243 | o ctite 243 70—y %
76 66
Loctite I2:?37§ 77 7 9 1999 %9
92
93
o \@ 1014 33 s
8 \\
wod | @'}3‘ "®
10—"'@ '\1 104 4 —18
P 63 62 /,_ :f:
=
3 E_‘- 1024
4
37 38 39 Y 5"
$
Pos. | No. Description 3-36PE

48 909100432 Axial Bearing 1
49 301002557 Thrust Bearing 1
50 106162887 Screw M8x22 UNI 5931-8.8 1
51 301002584 Pump Crankcase 1
52 8894 Screw M8x20 UNI 5931-8.8 4
53 not offered Injector Body M22x1,5 1
54 3004355 O-Ring @1,78x15,6 NBR 70 Sh 1
55 106162889 O-Ring @1,78x12,42 NBR 70 Sh 1
56 106162572 Injector Body Kit M22X1,5 1
57 909100428 Spring 1
58 not offered Check Valve 1
59 106162890 O-Ring @2,4x4,3 NBR 70 Sh 1
60 106162556 Check Valve Kit 1
61 301002586 Packing Retainer 3
62 in kit 301002561 | Ring 3
63 in kit 301002561 | Packing 150 bar 3
64 301002546 Plug 1/8X8 1
65 301002577 Cap 3/8 GAS OT58 1
66 106162558 Chem. Coupling Kit 1
67 not offered Chem. Coupling 1
69 106162891 Ball 1
70 909100427 Spring 1
71 106162570 Manifold 1
72 301002546 Plug 1/8X8 DIN 906 1

7



3-36PE

45Nm
Loctite 243

|
45 44 43 42 /o oo

25Nm

Loctite 243 Loctite 243 I?U_ % \59 58 57, 5?
I 6?7§ 7 78 103 4 105 4
Loctite 243 90
92
93 1014
94 ‘@ 2P
N8 \\ 0
@ 44/84
1004 @'ﬁ\
10—"'@ '\1 104 4 BT
63 62 P
- —21
A ’
IS
3 : — g 1024 /
= ,-
55 54
37 38 39 g
f %
59
Pos. | No. Description 3-36PE
73 101609396 Nipple 1
74 106162697 Sheet m/p 1
76 301000246 Pressure gauge 1
7 106162692 Filter housing 1
78 62600 Filter 1
80 106162696 Nipple M22x1.5 - 3/8" 1
81 1801075 Sealing washer 1
82 1600493 Outlet coupling 1
88 1808161 Hexagonal Screw 5/16” 24UNF x 1” 4
89 1813898 Washer 8,4x16x1,6 4
90 61369 Inlet coupling 1
*92 5206636 Hose (1,2 m) 1
93 301001133 Hose clip 1
94 6400240 Filter 1
100 301002562 Complete Valve Kit 1
101 301002561 Piston Seal Kit 150 bar 1
102 106162881 @ 14 mm Piston Kit 1
5 103 not offered Pump Seal Kit 1
8_ 104 106162888 Valve Maintenance Kit 1
g 105 not offered Valve Overhaul Kit M22x1,5 1
o 106 101814794 Screw with flange M8x16 2
=
8 107 1809920 Nut M8 2
m
D
o
o
‘=
5]
S



Gerni POSEIDON PE - Mar. 2007

38
35Nm

35Nm
y < 35Nm-Loctite 243

23 24 25

5-67PE

TONm, Loctite 243

11121
1514 g

1516 18

J 2021 22
152 |

23 24 25

34@
2425 35
69 68

18
©-39

Pos. | No. Description 5-67PE
- 102202529 Pump 5-67PE 1
1 106162568 Manifold @18 1

106162573

Screw M8x80  UNI 5931 8.8

in kit 106162576

O-Ring @2,62x17,13 NBR 70 Sh

in kit 106162577

Suct./Del. Valve Seat

Suct./Del. Valve

in kit 106162579

Spring

in kit 106162580

Suct./Del. Valve Cage

2
4
5
6 in kit 106162578
7
8
9

106162550

O-Ring @2,62x20,24 NBR 70 Sh

10 106162566

Cap

1" in kit 106162575

Packing Head Ring @18

12 in kit 106162575

Packing @18

13 in kit 106162575

Ring @18

14 106162851

Packing Retainer @18

15 in kit 106162575

Packing Head Ring @18

16 in kit 106162575

Packing @18

17 106162852

Packing Retainer 318

18 in kit 106162575

O-Ring @1,78x31,47 NBR 70 Sh

19 106162853

Oil Seal 20x30x5

20 in kit 106162854

Special Bolt

21 in kit 106162854

Washer 8,2x17x1,5

22 in kit 106162854

Ceramic Bushing @18

23 in kit 106162854

Washer

24 in kit 106162854

O-Ring @1,78x7,66 NBR 70 Sh

25 in kit 106162854

Anti-Extr. Ring 1,78 X 7,66

26 106162855

Piston Guides

27 106162856

Gudgeon Pin @10x29

28 106162857

Con. Rod Assembly

Wlwlwlwlw|lwlw|lw|lwlw|lw|lwlw|lw|lw|lwlw|jlwlolojlo|lo|jlo|o|o | ®

29 106162858

Pump Crankcase

31 106162564

Oil Dipstick

32 106162587

Outer Seeger @28 - in kit 106162859

9




Gerni POSEIDON PE - Mar. 2007

5-67PE

76

80Nm, Loctite 243 75

151#111213

1516 18
10
. 31
J 2021 22
20 21 22 e “BR
: o
o P05 54 95
° 23 24 25
10Nm, Loctite 243 lng O e
151617 18 38 GIﬁ\
A) 41 4o 3ONM 35Nm e .
\ 69 68

< 35Nm-Loctite 243

Pos. | No. Description 5-67PE
33 106162860 Oil Indicator 1
34 106162861 O-Ring @1,78x23,52 NBR 70 Sh 1
35 106162862 O-Ring @3x108 NBR 70 Sh 1

36 * 106162859 Crankcase Cover 1
37 #N/A Screw M5x20 UNI 5931 - 8.8 6
38 301002577 Cap 3/8 GAS 1
39 6127016 O-Ring @2x14 NBR 70 Sh 1
40 301002577 Cap 3/8 GAS 1
41 106162560 Washer 16,7x22x1,5 1
42 106162565 Cap G1/2" OT 1
43 106162561 Washer 21,2x27x1,5 1
66 106162863 Flange 1
67 106162864 Shim @62 - 0,05 mm 1
67 106162865 Shim @62 - 0,10 mm 1
67 106162866 Shim @62 - 0,19 mm 1
67 106162867 Shim @62 - 0,25 mm 1
68 106162868 Oil Seal 25x52x7 1
69 106162869 O-Ring @1,78x56,87 NBR 70 Sh 1
70 106162870 Roller Bearing 25x62x18,25 1
71 106162871 Key 8x7x30 UNI 6604 - 6 1
72 106162872 Throughshaft @24 1
73 106162873 Roller Bearing 25x62x18,25 1
74 106162869 O-Ring 1,78x56,87 NBR 70 Sh 1
75 106162874 Flange 1
76 106162875 Screw M6x20 UNI 5931 - 8.8 4
77 1601046 Nipple 1
78 101609396 Nipple 1
79 106162751 Bracket 1
80 301000246 Pressure gauge 1
85 use pos. 150 Suct./Del. Valve Ass.y kit 6
86 1804020 Screw M8x40 4
87 2762 Washer M8,4x1,6 4
150 106162576 Valve Kit 1
151 106162575 Piston Seal Kit 1
152 106162854 Piston Kit 1
153 not offered Seal Kit 1

10




Gerni POSEIDON PE - Mar. 2007

Unloader for 5-67PE

74
D
7273 5 58 .)\\

%\\ 66
loctite 243

62‘ 50Nm - loctite 243
_\\'\% 54

N S 53
36* 37 38" 40« 47_" \\\\ 52‘ 50Nm
Q’, 48—« e e
Yo O
% 51) sonm
150 é loctite 243
S 18 NGy
17% 75
Pos. | No. Description 5-67PE
- 106162707 Unloader compl. incl. pos. 1-51 1
1 106162579 Knob 1
2 106163000 Screw M4x10 UNI 7687-4.8 1
3 106163001 Nut M8x9,5 DIN 982-6S 1
4 106163002 Seat 1
5 106163003 Ring Nut M16x1 1
6 106163004 Stop Adjustable Nut M5x6 UNI 5923-67 12 1
7 106163005 Washer 19x26x1,5 1
8 106163006 Ring Nut M8x1,25 1
9 106163007 Spring @4,2x23,2x31 1
10 106163008 Body 1
1 106163009 Washer 16,7x22x1,5 1
12 106163010 Plug G3/8” 1
13 106163011 VB10/2 Piston 1
*14 106163012 0O-Ring ©@2,62x15,08 NBR 70 Sh 1
*15 106163013 Ring 15,5x19,9x2 1
*16 106163014 0O-Ring ©@2,62x15,08 NBR 70 Sh 1
*17 106163015 O-Ring 1x4 NBR 70 Sh 1
18 106163016 Spacer 1
*19 106163017 Valve Seat 1
20 106163018 Nut M6 UNI 5588-6S 1
21 106163019 Upper Spacer 1
22 106163020 INOX pin 1
23 106163021 Lower Spacer 1

11



Unloader for 5-67PE

74
D
73
72 ¥ 58 ;)X\
@ Ioctite6243

50Nm - loctite 243

- 8
a%j% 54

Gerni POSEIDON PE - Mar. 2007

"///39 46| 'r )
“36+37 38" 40~ 47— e

‘o ) ) 48—
% / |49 ~
g lso . -
& 5|1 50N_m
15+ y (?1 loctite 243
316> Ny
17* 75
Pos. | No. Description 5-67PE

24 106163022 Spring 2,5x10,1x25 1
25 106163023 Guide 1
*26 106163024 0O-Ring @1,78x20,35 NBR 70 Sh 1
27 106163025 Seat 5x13,9x7 1
*28 106163026 Ring 1
*29 106163027 O-Ring 1
*30 106163028 Ball 1
31 106163029 Ball Support 1
32 106163030 Spring 1
*33 106163031 0O-Ring @1,78x10.82 NBR 70 Sh 1
34 106163032 Plug 1
35 106163033 Elastic Pin @3x14 1
*36 106163034 O-Ring @3x6 NBR 70 Sh 1
37 106163035 Check Valve 1
38 106163036 Valve Spring 1
39 106163037 Regulation Valve 1
*40 106163038 O-Ring @1,78x18,77 NBR 70 Sh 1
41 106163039 Adjost. Injector Nozzle kit @2,1 1
42 106163040 Detergent Reg. Knob 1
43 106163041 Coupling 1
44 106163042 O-Ring @1,78X 4,48 NBR 70 Sh 1
45 106163043 Spring 1
46 106163044 Coupling 1
47 106163045 Viton® O-Ring @1,78X5,28 NBR 70 Sh 1
48 106163046 Ball 1
49 106163047 Spring 1

12

5349
52-@ " “50Nm




Gerni POSEIDON PE - Mar. 2007

Unloader for 5-67PE

74
2
7273 ° 58 3\\

} Kgﬁg?] %\‘ |Oct|t96243
A=y 62‘ 50Nm - loctite 243
/424"' Q
o A
» :g_l' | s 53*@
736+37 38" 40+ 47_" \\\\ 52 //‘ 50Nm
oy ) ) 48— S 7
o e O
_:_0 51 50Nm
(?1 loctite 243
Pos. | No. Description 5-67PE

50 106163048 Injector Nozzle 1
51 106163049 Coupling 1
52 1801075 Washer 1
53 1601079 Nipple 3/8" 1
54 106162694 Tube compl. 1
55 4800092 Socket @12x3/8" 1
56 4809819 Nipple compl. 1
57 101609397 Banjo compl. 1
58 101609359 Hose tail 1
59 8298 Hose clamp 2
60 5206230 Hose 1
61 106162695 Filter housing 1
62 106162759 Support 1
63 1800341 Nut 3/4" 1
64 62600 Filter 1
65 61369 Inlet coupling 1
66 1807932 Self-sealing washer 1
67 103821943 Nut M8 2
70* 106162578 Valve Maintenance Kit - incl. pos. * 1
7 106162740 Copper washer @14,5x2 (Only by-pass) 1
72 5206636 Hose (1,2 m) 1
73 301001133 Hose clip 1
74 6400240 Filter 1
75 106162758 Nipple 3/8"x3/8" 1

13



Gerni POSEIDON PE - Mar. 2007

12 11

26 27
24Nm l\
\ ‘

35Nm
Pos. | No. Description 5-67PE
2 106162800 O-Ring @2x14 NBR 70 Sh 1
3 301002577 Plug 3/8" Gas 1
4 106162801 O-Ring @2,9x13,8 NBR 70 Sh 1
5 106162802 Qil Level Indicator 1
6 106162803 Screw M6X35 UNI 5931 - 8.8 1
7 106162804 Special Washer M6 DIN 128B 1
8 106162805 Washer 6,5x28x4 1
9 106162806 External Gear 1
10 106162807 O-Ring ©2,62x152,07 NBR 70 Sh 1
11 106162808 Flange 1
12 106162809 O-Ring @2,62x55,25 NBR 70 Sh 1
13 106162810 Washers with Seals @18 4
14 106162811 Screw M8x35 UNI 5931 - 8.8 4
15 106162812 Pinion 1” 1
16 106162813 Inner Seeger J68 1
17 106162814 Ball Bearing @40x68x15 1
18 106162815 Spacer 68X62,8X15mm 1
19 106162816 Outer Seeger 340 1
20 106162817 Oil Seal @40x62x7 1
21 106162818 Qil Cap 1
22 106162819 Washer 8,4x17x1,6 UNI 6592/R40 9
23 106162820 Screw M8x30 UNI 5931 - 8.8 9
1-23 106162821 Gear box complet 1
24 101814767 Bolt UNC 3/8"-16 L: 1" 4
25 1800317 Washer 4
26 1808161 Bolt 5/16"x25 4
27 2762 Washer 4

14

40Nm

U

16 17 18 19 20 21 22 23 ——.

20Nm o/
g //”/
""’fﬂr(.@ /////
i 7 \

>



Gerni POSEIDON PE - Mar. 2007

Throttle Controller

Pos. | No. Description All
106162705 Automatic throttle control, compl. 1
1 103601269 Throttle Controller 1
2 103822152 Cable 1
3 101814765 Nut 2
4 102406660 Pressure Hose 1

15




Gerni POSEIDON PE - Mar. 2007

Hose reel

Pos. | No. Description All Pos. | No. Description All
1 909100154 Screw M6x45 2 19 19620 O-ring @15.54x2.62 2
2 301000809 Bracket 2 20 63792 Supporting Ring 2
5 301000929 Bracket 224x94x60 2 21 301000976 Hollow Screw G3/8” 1
6 1814641 Screw 5x30 4 22 1801075 Packing Ring 1
7 62696 Hexagon Nut M24x1,5x6 1 23 1600493 Nipple 3/8” 1
8 909100153 Screw 6x40 4 24 301000927 Bracket 64x40x9 2
9 301000775 Hose Drum Section 2 25 301000733 Crank 190x175x45 1
10 301000987 Guide Pipe @12x295 1 26 301001008 Knob 1
11 301000674 Hose Guide Section upper 1 27 301001010 Housing 1
12 301000780 Hose Guide 70x40 1 28 909100151 Spring 1
13 10028 Screw 5x14 1 29 16067 Pin 3x14 !
14 301000676 Hose Guide Section lower 1 30 301001009 Indexing Bolt ©012x60 !

- 31 301001007 Axle @28x116 1

15 301000672 Hose Guide Sleeve 1
— - 32 301001092 HP Hose @8x1175 1

16 32524 Retaining Ring 20x1,2 1
33 909100145 Hexagon Nut 6kt/G 1

17 54590 Fitting XGE12L/1/4NPT 1
34 65466 3/8"x6 1

18 301000977 Bearing Bush 1

16




